

## Agents to Consider for Prevention and Treatment of Antipsychotic Induced Metabolic Syndrome

### Antipsychotic Induced Metabolic Syndrome (Background):

- Metabolic syndrome (MetS) is defined as a group of conditions that together raise the risk of coronary heart disease, diabetes, stroke, and other serious health conditions.
- The prevalence of MetS in patients with schizophrenia is 3-5X higher than in general population and twice as likely to die of cardio-vascular disease.
- In general, every kg ↑ in weight ↑ risk of CVD by 3.1%, ↑ of every 1 BMI ↑ risk of HF by 5-7% & risk of DM2 ↑ by 8.4%.
- Prevalence rate in antipsychotic-naïve patients ranges from 3.3% to as high as 26% and 32% to 68% with chronic treatment.
- Progressive Weight Gain.
- Class effects involving Histamine H1, Serotonin and Muscarinic Receptors.
- Marked differences exist between antipsychotics: Clozapine & Olanzapine have the highest liability to cause MetS & aripiprazole, brexpiprazole, Cariprazine, lurasidone and ziprasidone having lower liability.
- Increased baseline weight, being male and non-white are potential risk factors for antipsychotic induced MetS.

#### A. FDA Approved Medications:

Currently there are no FDA Approved Medications for prevention and treatment of antipsychotic induced metabolic syndrome.

#### B. Non-FDA Approved Medications:

1. Metformin, Metformin XR (Glucophage® or Glucophage XR®)
2. Topiramate, Topiramate ER, Topiramate Sprinkle Capsules (Topamax®, Topamax ER® Topamax Sprinkle Capsules®)
3. Olanzapine/Samidorphan (Lybalvi®)

### Metformin/Metformin XR

The recommendations/guidelines below are based on the following publication.

Fitzgerald I, O'Connell J, Keating D, Hynes C, McWilliams S, Crowley EK. Metformin in the management of antipsychotic-induced weight gain in adults with psychosis: development of the first evidence-based guideline using GRADE methodology. *Evid Based Ment Health*. 2022;25(1):15-22.

<https://pubmed.ncbi.nlm.nih.gov/34588212/>

#### I. Appropriateness of metformin:

##### 1: There are two strategies:

A: Early intervention

B: Treatment of established weight gain

- 2: Early intervention is defined as **starting Metformin following a  $\geq 7\%$  increase in baseline body weight, within 1 month of antipsychotic treatment. \*It should be noted that evidence supports improved efficacy of metformin in attenuating AIWG when initiated at earlier time points in antipsychotic treatment.**
- 3: Where lifestyle modifications are deemed appropriate and acceptable to the patient, they should be offered before metformin.
- 4: Use metformin as first-line for patients that lifestyle modifications are unacceptable or inappropriate.
5. If lifestyle modifications seem ineffective, metformin can be an alternative.

**II. Baseline monitoring when initiating metformin:**

- A. Baseline renal function.
- B. Dosage modification is required for  $eGFR < 60$  ml/min.
- C. Metformin is contraindicated in those with an  $eGFR$  of  $< 30$  mL/min. (*good practice point*)

**III. Metformin Dosing:**

- A. Starting dose: 500mg bid, increase in increments of 500mg every 1-2 weeks
- B. Maximum dose of 2000mg/day

**IV. Assessing response to treatment:**

- A. If used as an early intervention, treatment goal would be plateau of weight gain. Reversal of AIWG may also be a feasible goal.
- B. When used to induce weight loss in those with established AIWG, treatment goal would be weight loss of at least 5% of baseline weight within 6 months.
- C. Treatment goals should be individualized and agreed collaboratively with the patient.

**VI. Ongoing monitoring:**

- A. Monitor renal function annually
- B. Monitor renal function q3-6months in elderly and those with higher risk of renal impairment i.e., Chronic Renal Disease.
- C. Intermittent monitoring of B12 specially when there is a risk of megaloblastic anemia.

**VII. Management of side effects:**

- A. GI side effects are dose related and can be managed by dosage Reduction and/or slower dose titration.
- B. Estimated risk of lactic acidosis is 4.3 per 100,000 person-years in metformin users. Renal dosing can mitigate the risk. Avoid metformin in certain groups including those with h/o Alcohol misuse, and in patients with interacting medications.

Santa Clara County Department of Behavioral Health Services  
Medication Practice Guidelines

**VIII. Deprescribing:**

- A. It's recommended to continue the metformin if treatment goals have been reached at 6 months. However, continuation needs to be part of the risk-benefit assessment.
- B. The following is recommended if treatment goals have not been reached in 6 months:
  - 1. Increase the dose to 2000mg/day where possible.
  - 2. Discontinue If treatment has been optimized as much as possible.
  - 3. Providers should check adherence and stop metformin if not mostly adherent.

**The authors agreed not to endorse antipsychotic switching as a failed strategy prior to considering metformin, due to lack of supporting evidence of effective weight reversal and considerable associated risk. "Metformin offers a safe and similarly effective intervention to many lifestyle approaches, with superior efficacy to switching antipsychotics, but with much lesser associated risk".**

**Prescribing Highlights for Metformin and Metformin Extended-Release: for more details, please refer to the full prescribing information)**

<b>Brand Name</b>	<ul style="list-style-type: none"> <li>• Glucophage®, Glucophage XR</li> </ul>
<b>Class</b>	<ul style="list-style-type: none"> <li>• Biguanide</li> </ul>
<b>Mechanism of Action</b>	<ul style="list-style-type: none"> <li>• Metformin (1) decreases hepatic glucose production, (2) decreases intestinal absorption of glucose, and (3) improves insulin sensitivity by increasing peripheral glucose uptake and utilization</li> </ul>
<b>Dose</b>	<ul style="list-style-type: none"> <li>• <b>Immediate release:</b> initiate therapy with 250 mg or 500 mg twice daily then titrate (as tolerated) to maintenance dose of 750 mg to 2 g by mouth once daily in 2 to 3 divided doses</li> <li>• <b>Extended release:</b> initiate therapy with 500 mg once daily and titrate in 500 mg increments every 2 to 6 weeks based on tolerability to maintenance dose of 1 to 2 g by mouth once daily</li> </ul>
<b>Black-Box Warning</b>	<ul style="list-style-type: none"> <li>• Fatal lactic acidosis</li> </ul>
<b>Contraindications</b>	<ul style="list-style-type: none"> <li>• <b>eGFR &lt; 30 mL/min/1.73 m<sup>2</sup></b></li> <li>• Known hypersensitivity to metformin</li> <li>• Acute or chronic metabolic acidosis</li> </ul>
<b>Warnings/Precautions</b>	<ul style="list-style-type: none"> <li>• Risk factors for lactic acidosis include (1) renal impairment, (2) concomitant use of certain drugs (see below) (3) age ≥ 65 years, (4) having a radiological study with contrast,(5) surgery and other procedures, (6) hypoxic states, (7) excessive alcohol intake, and (8) hepatic impairment</li> <li>• Avoid initiation in eGFR 30-45 mL/min/1.73 m<sup>2</sup></li> <li>• Lactic acidosis</li> <li>• Vitamin B-12 deficiency with chronic use</li> </ul>
<b>Adverse Drug Reactions</b>	<ul style="list-style-type: none"> <li>• Diarrhea</li> <li>• Nausea</li> <li>• Vomiting</li> <li>• Flatulence</li> <li>• Dyspepsia</li> <li>• Abdominal pain</li> </ul>
<b>Drug-Drug Interactions</b>	<ul style="list-style-type: none"> <li>• Thiazides and other diuretics, phenothiazines corticosteroids increase blood glucose</li> <li>• Topiramate or other carbonic anhydrase inhibitors may increase the risk for lactic acidosis</li> </ul>
<b>Monitoring Parameters</b>	<ul style="list-style-type: none"> <li>• <b>Renal function:</b> prior to therapy initiation, and at least annually or at least every 3 to 6 months if eGFR is &lt;60 mL/minute/1.73 m<sup>2</sup></li> <li>• Hgb, HCT- initially, then annually</li> <li>• Vitamin B12 serum concentrations every 1 to 2 years</li> <li>• HbA1C: twice yearly (at-goal) or quarterly (not-at goal)</li> </ul>

Santa Clara County Department of Behavioral Health Services  
Medication Practice Guidelines

- ALT at baseline and periodically thereafter

**Topiramate, Topiramate ER, and Topiramate Sprinkle Capsules:**

For Antipsychotic Induced Weight Gain (AIWG): The typical **initial dose** is 50mg twice daily, if tolerated, the maximum dose is 100-200mg twice daily after 1 week.

**Prescribing Highlights for Topiramate:** (For more details, please see the full prescribing information and the Section N of the Medication Practice Guidelines related to the Mood Stabilizers Section.

<b>Brand Name</b>	<ul style="list-style-type: none"> <li>• Topamax</li> </ul>		
<b>Class</b>	<ul style="list-style-type: none"> <li>• Antiepileptic (mood stabilizer)</li> </ul>		
<b>Mechanism of Action</b>	<ul style="list-style-type: none"> <li>• Thought to be related to decreasing appetite and increasing satiety but does not alter energy expenditure. It is also proposed to work via improvement in insulin sensitivity related to reduction in leptin concentrations and visceral fat.</li> </ul>		
<b>Dose</b>	<ul style="list-style-type: none"> <li>• <b>For Weight Management:</b> The typical initial dose is 50mg twice daily, if tolerated, the maximum dose is 100-200mg twice daily after 1 week. One study cites up to 300mg total daily dose.</li> </ul>		
<b>Black-Box Warning</b>	<ul style="list-style-type: none"> <li>• None</li> </ul>		
<b>Contraindications</b>	<ul style="list-style-type: none"> <li>• None</li> </ul>		
<b>Warnings/Precautions</b>	<ul style="list-style-type: none"> <li>• Acute Myopia and Secondary Angle Closure Glaucoma</li> <li>• Oligohidrosis and Hyperthermia</li> <li>• Metabolic Acidosis</li> <li>• Suicidal Behavior and Ideation</li> <li>• Cognitive/Neuropsychiatric Adverse Reactions</li> <li>• Pediatric Patients</li> <li>• Fetal Toxicity</li> <li>• Hyperammonemia and Encephalopathy (Without and With Concomitant Valproic Acid [VPA] Use)</li> <li>• Kidney Stones</li> <li>• Hypothermia with Concomitant Valproic Acid (VPA) Use</li> <li>• Paresthesia</li> <li>• Adjustment of Dose in Renal Failure</li> <li>• Decreased Hepatic Function</li> <li>• Monitoring: Laboratory Tests</li> </ul>		
<b>Adverse Drug Reactions</b>	<table style="width: 100%; border: none;"> <tr> <td style="vertical-align: top;"> <p>Common (Partial list):</p> <ul style="list-style-type: none"> <li>• somnolence</li> <li>• cognitive dysfunction</li> <li>• weight loss, anorexia</li> <li>• nausea, diarrhea, abdominal pain, dyspepsia</li> <li>• nervousness</li> </ul> </td> <td style="vertical-align: top;"> <ul style="list-style-type: none"> <li>• dizziness</li> <li>• fatigue</li> <li>• ataxia</li> <li>• insomnia</li> <li>• insomnia</li> <li>• mood disturbance, depression</li> </ul> </td> </tr> </table>	<p>Common (Partial list):</p> <ul style="list-style-type: none"> <li>• somnolence</li> <li>• cognitive dysfunction</li> <li>• weight loss, anorexia</li> <li>• nausea, diarrhea, abdominal pain, dyspepsia</li> <li>• nervousness</li> </ul>	<ul style="list-style-type: none"> <li>• dizziness</li> <li>• fatigue</li> <li>• ataxia</li> <li>• insomnia</li> <li>• insomnia</li> <li>• mood disturbance, depression</li> </ul>
<p>Common (Partial list):</p> <ul style="list-style-type: none"> <li>• somnolence</li> <li>• cognitive dysfunction</li> <li>• weight loss, anorexia</li> <li>• nausea, diarrhea, abdominal pain, dyspepsia</li> <li>• nervousness</li> </ul>	<ul style="list-style-type: none"> <li>• dizziness</li> <li>• fatigue</li> <li>• ataxia</li> <li>• insomnia</li> <li>• insomnia</li> <li>• mood disturbance, depression</li> </ul>		

Santa Clara County Department of Behavioral Health Services  
Medication Practice Guidelines

<b>Drug-Drug Interactions</b>	<ul style="list-style-type: none"> <li>• CYP3A4 substrate</li> <li>• CYP2C19 inhibitor, weak</li> <li>• CYP3A4 inducer, minor</li> <li>• antiepileptic agent</li> <li>• CNS depression</li> <li>• hyperthermia</li> <li>• hypokalemia</li> <li>• metabolic acidosis</li> <li>• urine alkalinizer</li> </ul>
<b>Monitoring Parameters</b>	Cr at baseline; bicarbonate at baseline, then periodically; height, weight in peds if prolonged tx; s/sxs of depression, behavior changes, suicidality

**Prescribing Highlights for Olanzapine plus Samidorphan:** For more details, please see the full prescribing information.

<b>Brand Name</b>	• LYBALVI®		
<b>Class</b>	• Combination: Atypical antipsychotic/ Opioid antagonist		
<b>Mechanism of Action</b>	• The mechanism of action of olanzapine is unclear; however, its efficacy in the treatment of schizophrenia or bipolar I disorder is thought to be associated with the dopamine and serotonin type 2 (5HT2) antagonism. The mechanism of action of Samidorphan is thought to be mediated through opioid receptor antagonism.		
	<b>Indication</b>	<b>Recommended Starting Dose</b>	<b>Recommended Maintenance Dose</b>
	Schizophrenia	<ul style="list-style-type: none"> <li>• 5 mg/10 mg or</li> <li>• 10 mg/10 mg</li> </ul>	<ul style="list-style-type: none"> <li>• 10 mg/10 mg</li> <li>• 15 mg/10 mg</li> <li>• 20 mg/10 mg</li> </ul>
	Bipolar I disorder (manic or mixed episodes)	<ul style="list-style-type: none"> <li>• 10 mg/10 mg or</li> <li>• 15 mg/10 mg</li> </ul>	<ul style="list-style-type: none"> <li>• 5 mg/10 mg</li> <li>• 10 mg/10 mg</li> <li>• 15 mg/10 mg</li> <li>• 20 mg/10 mg</li> </ul>
	Bipolar I disorder adjunct to lithium or valproate	<ul style="list-style-type: none"> <li>• 10 mg/10 mg</li> </ul>	<ul style="list-style-type: none"> <li>• 10 mg/10 mg</li> <li>• 15 mg/10 mg</li> <li>• 20 mg/10 mg</li> </ul>
<b>Black-Box Warning</b>	• Elderly patients with dementia-related psychosis treated with antipsychotic drugs are at an increased risk of death. LYBALVI is not approved for the treatment of patients with dementia-related psychosis.		
<b>Contraindications</b>	<ul style="list-style-type: none"> <li>• <b>Patients using opioids</b></li> <li>• <b>Patients undergoing acute opioid withdrawal</b></li> <li>• <b>If LYBALVI is administered with lithium or valproate, refer to the lithium or valproate refer to the lithium or valproate Prescribing Information for the contraindications for those products</b></li> </ul>		
<b>Warnings/Precautions</b>	<ul style="list-style-type: none"> <li>• Cerebrovascular adverse reactions in elderly patients with dementia-related psychosis</li> </ul>	<ul style="list-style-type: none"> <li>• Orthostatic hypotension and syncope</li> <li>• Leukopenia, Neutropenia, and</li> </ul>	

Santa Clara County Department of Behavioral Health Services  
Medication Practice Guidelines

	<ul style="list-style-type: none"> <li>• Precipitation of opioid withdrawal in patients who are dependent on opioids. Prior to initiating LYBALVI, there should be at least a 7-day opioid-free interval from the last use of short-acting opioids, and at least a 14-day opioid-free interval from the last use of long-acting opioids to avoid precipitation of opioid withdrawal.</li> <li>• Risk of opioid overdose &amp; risk of resuming opioids in patients with prior opioid use</li> <li>• Drug Reaction with Eosinophilia and Systemic Symptoms (DRESS)</li> </ul>
<p><b>Adverse Drug Reactions</b></p>	<ul style="list-style-type: none"> <li>• Schizophrenia (LYBALVI): weight increased, somnolence, dry mouth, and headache</li> <li>• Bipolar I Disorder, Manic or Mixed Episodes (olanzapine): asthenia, dry mouth, constipation, increased appetite, somnolence, dizziness, tremor</li> <li>• Bipolar I Disorder, Manic or Mixed Episodes, adjunct to Lithium or Valproate (olanzapine): dry mouth, dyspepsia, weight gain, increased appetite, dizziness, back pain, constipation, speech disorder, increased salivation, amnesia, paresthesia</li> </ul>
<p><b>Drug-Drug Interactions</b></p>	<ul style="list-style-type: none"> <li>• Strong CYP3A4 Inducers: Not recommended (e.g., <b>Carbamazepine</b>, Phenytoin, etc.)</li> <li>• Strong CYP1A2 Inhibitors: Consider dosage reduction of olanzapine component of LYBALVI (e.g., <b>Fluvoxamine</b>)</li> <li>• CYP1A2 Inducer: Consider dosage increase of the olanzapine component of LYBALVI (<b>Carbamazepine, smoking, etc.</b>)</li> <li>• CNS Acting Drugs: May potentiate orthostatic hypotension (7.1)</li> <li>• Anticholinergic Drugs: Can increase risk for severe gastrointestinal adverse reactions</li> <li>• Antihypertensive Agents: Monitor blood pressure</li> <li>• Levodopa and Dopamine Agonists: Not recommended</li> </ul>
<p><b>Monitoring Parameters</b></p>	<ul style="list-style-type: none"> <li>• Blood chemistries (electrolytes, renal function, liver function, TSH): annually</li> <li>• CBC: as clinically indicated</li> <li>• Extrapyramidal symptoms every visit: 4 weeks after initiation and dose change; annually.</li> <li>• Fasting plasma glucose/A1C: 12 weeks after initiation and dose change; annually</li> <li>• Lipid panel: 12 weeks after initiation and dose change; annually</li> <li>• Metabolic syndrome history: annually</li> <li>• Prolactin: Ask about symptoms at every visit until dose is stable. Check prolactin level if symptoms are reported</li> <li>• Tardive dyskinesia: Every visit; annually</li> <li>• Vital signs: Every visit (at least weekly during first 3 to 4 weeks of treatment);</li> </ul>

Santa Clara County Department of Behavioral Health Services  
Medication Practice Guidelines

4 weeks after dose change

- Weight/Height/BMI: 8 and 12 weeks after initiation and dose change; quarterly

- **Extended release:** initiate therapy with 500 mg once daily **with food** and titrate in 500 mg increments every 2 to 6 weeks based on tolerability to maintenance dose of 1 to 2 g by mouth once daily. Max. dose 2,000 mg

**Topiramate and Topiramate ER:**

For Weight Management: The typical initial dose is 50mg twice daily, if tolerated, the maximum dose is 100-200mg twice daily after 1 week.

**C. Duration (Documentation Required)**

1. Outpatient: Document rationale when making any medication change.
2. Inpatient: Document rationale when making more than 3 changes in any 7-day period.

**D. Polypharmacy:**

There are no studies supporting polypharmacy with the above three agents in context of prevention or treatment of antipsychotic induced metabolic syndrome. Therefore, concomitant use of more than one of the above agents should be avoided due to the lack of supporting evidence, possible increased risk of adverse effects, drug-drug and drug-disease interactions. Consider referring the patients with suboptimal response to the primary care provider for consideration of other drug classes i.e. glucagon-like peptide-1 (GLP-1) medications.

**E. Standard Laboratory and Examination Requirements**

1. For Inpatient: Basic laboratory studies on admission
2. For Outpatient: In accordance with the 2020 APA Guidelines, other relevant sections of the Medication Practice Guidelines and the FDA approved Prescribing Information for various agents.

**F. Black Box Warning:** Per the FDA approved Prescribing Information for various agents.

**G. Warning & Precautions:**

Documentation Required (In accordance to all the relevant sections of the Medication Practice Guidelines and the FDA approved Prescribing Information for various agents.

**H. Drug-Drug Interactions, Pharmacology:**

As mentioned in this and other relevant sections of the Medication Practice Guidelines, and [www.epocrates.com](http://www.epocrates.com) Drug Interaction Check.

**I. Pregnancy or breast-feeding:**

Santa Clara County Department of Behavioral Health Services  
Medication Practice Guidelines

Refer to other relevant sections of the Medication Practice Guidelines and the FDA approved Prescribing Information for various agents.

**J. Serious adverse effects:**

As mentioned in this and other sections of the Medication Practice Guidelines as well as the FDA approved Prescribing Information for various agents. (Documentation Required).

**K. Common adverse effects:**

As mentioned in this and other sections of the Medication Practice Guidelines as well as the FDA approved Prescribing Information for various agents. (Documentation Required)

**References:**

1. Pollinger T, et al. Comparative effects of 18 antipsychotics on metabolic function in patients with schizophrenia, predictors of metabolic dysregulation, and association with psychopathology: a systematic review and network meta-analysis. *Lancet Psychiatry*. 2020; 7: 64-77. [https://doi.org/10.1016/S2215-0366\(19\)30416-X](https://doi.org/10.1016/S2215-0366(19)30416-X)
2. Jarskog LF, Hamer RM, Catellier DJ, et al. Metformin for weight loss and metabolic control in overweight outpatients with schizophrenia and schizoaffective disorder. *Am Psychiatry*. 2013;170(9):1032-1040. doi:10.1176/appi.ajp.2013.12010127. <https://www.ncbi.nlm.nih.gov/pmc/articles/PMC3874085/pdf/nihms535821.pdf>
3. Reeves GM, Keeton C, Correll CU, et al. Improving metabolic parameters of antipsychotic child treatment (IMPACT) study: rationale, design, and methods. *Child Adolesc Psychiatry Ment Health*. 2013;7(1):31. Published 2013 Aug 15. doi:10.1186/1753-2000-7-31. <https://www.ncbi.nlm.nih.gov/pmc/articles/PMC3846140/>
4. Correll CU, Sikich L, Reeves G, et al. Metformin add-on vs. antipsychotic switch vs. continued antipsychotic treatment plus healthy lifestyle education in overweight or obese youth with severe mental illness: results from the IMPACT trial. *World Psychiatry*. 2020;19(1):69-80. doi:10.1002/wps.20714. <https://pubmed.ncbi.nlm.nih.gov/31922663/>
5. Jiang WL, Cai DB, Yin F, et al. Adjunctive metformin for antipsychotic-induced dyslipidemia: a meta-analysis of randomized, double-blind, placebo-controlled trials. *Transl Psychiatry*. 2020;10(1):117. Published 2020 Apr 23. doi:10.1038/s41398-020-0785-y. <https://doi.org/10.1038/s41398-020-0785-y>
6. Wang, C., Shi, W., Xu, J. *et al.* Outcomes and safety of concomitant topiramate or metformin for antipsychotics-induced obesity: a randomized-controlled trial. *Ann Gen Psychiatry* 19, 68 (2020). <https://doi.org/10.1186/s12991-020-00319-x>
7. Fitzgerald I, O'Connell J, Keating D, Hynes C, McWilliams S, Crowley EK. Metformin in the management of antipsychotic-induced weight gain in adults with psychosis: development of the first evidence-based guideline using GRADE methodology. *Evid Based Ment Health*. 2022;25(1):15-22. <https://pubmed.ncbi.nlm.nih.gov/34588212/>



8. Glucophage (Metformin®) Prescribing Information: Bristol-Myers Squibb Company Princeton, NJ 08543 USA Rev April 2017.

[https://www.accessdata.fda.gov/drugsatfda\\_docs/label/2017/020357s037s039,021202s021s023lbl.pdf](https://www.accessdata.fda.gov/drugsatfda_docs/label/2017/020357s037s039,021202s021s023lbl.pdf)

9. Potkin SG, Kunovac J, Silverman BL, et al. Efficacy and Safety of a Combination of Olanzapine and Samidorphan in Adult Patients with an Acute Exacerbation of Schizophrenia: Outcomes from the Randomized, Phase 3 ENLIGHTEN-1 Study. *J Clin Psychiatry*. 2020;81(2):19m12769. Published 2020 Mar 3. doi:10.4088/JCP.19m12769.

<https://www.psychiatrist.com/jcp/efficacy-and-safety-of-olanzapinesamidorpham/>

10 Citrome L, Graham C, Simmons A, et al. An Evidence-Based Review of OLZ/SAM for Treatment of Adults with Schizophrenia or Bipolar I Disorder [published correction appears in *Neuropsychiatry Dis Treat*. 2021 Oct 15; 17:3135-3136. doi:10.2147/NDT.S340597]. *Neuropsychiatry Dis Treat*. 2021; 17:2885-2904. Published 2021 Sep 9. doi:10.2147/NDT.S313840.

<https://pubmed.ncbi.nlm.nih.gov/34526769/>

11. Christoph U Correll, Evan Stein, Christine Graham, Lauren DiPetrillo, Sarah Akerman, Arielle D Stanford, Ying Jiang, Sergey Yagoda, David McDonnell, Craig Hopkinson, Reduction in Multiple Cardiometabolic Risk Factors with Combined Olanzapine/Samidorphan Compared With Olanzapine: Post Hoc Analyses From a 24 Week Phase 3 Study, *Schizophrenia Bulletin*, Volume 49, Issue 2, March 2023, Pages 454–463. <https://doi.org/10.1093/schbul/sbac144>

12. Kahn RS, Silverman BL, Di Petrillo L, et al. A phase 3, multicenter study to assess the 1- year safety and tolerability of a combination of olanzapine and Samidorphan in patients with schizophrenia: Results from the ENLIGHTEN-2 long-term extension. *Schizophrenia Res*. 2021; 232:45-53. doi: 10.1016/j.schres.2021.04.009.

<https://pubmed.ncbi.nlm.nih.gov/34015555/>

13. Lybalvi® (Olanzapine/Samidorphan Prescribing Information: Alkermes, Inc. 852 Winter Street Waltham, MA 02451-1420.

[https://www.accessdata.fda.gov/drugsatfda\\_docs/label/2021/213378s000lbl.pdf](https://www.accessdata.fda.gov/drugsatfda_docs/label/2021/213378s000lbl.pdf)

14. Wajid I, et al. Topiramate (Topamax): Evolving Role in Weight Reduction Management: A Narrative Review. *Life* 2023, 13, 1845. <https://doi.org/10.3390/life13091845>

15. DeJongh BM. Clinical pearls for the monitoring and treatment of antipsychotic induced metabolic syndrome. *Ment Health Clin*. 2021 Nov 8;11(6):311-319. doi: 10.9740/mhc.2021.11.311. PMID: 34824956; PMCID: PMC8582768. <https://pmc.ncbi.nlm.nih.gov/articles/PMC8582768/>

16. Generali JA, Cada DJ. Topiramate: antipsychotic-induced weight gain. *Hosp Pharm*. 2014;49(4):345-347. doi:10.1310/hpj4904-345.

<https://www.ncbi.nlm.nih.gov/pmc/articles/PMC4062746/>

17. Moore K, Dixit D, Wagner M. Topiramate-Related Hyperammonemia. *J Pharm Technol*. 2016;32(1):34-36. doi:10.1177/8755122515605849.

<https://www.ncbi.nlm.nih.gov/pmc/articles/PMC5998406/>

Santa Clara County Department of Behavioral Health Services  
Medication Practice Guidelines

18. Topiramate (Topamax®) Prescribing Information: Janssen Pharmaceuticals, Inc., Titusville, NJ.  
[https://www.accessdata.fda.gov/drugsatfda\\_docs/label/2012/020844s041lbl.pdf](https://www.accessdata.fda.gov/drugsatfda_docs/label/2012/020844s041lbl.pdf)